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FCC TEST REPORT Report No. : F460202-A

1. General Description of Equipment under Test

1.1. Applicant

Esel International Co. Ltd.
Rm 15-17, 5/F, Cardinal Ind, Bldg. No. 17 On Lok Mun St., Fanling, N.T., Hong Kong

1.2. Manufacturer

Eastern Sources Electronics Manufacturer
Daji Industrial Zone, Hengshan District, Shipai Town, Dongguan City, Guangdong, China

1.3. Basic Description of Equipment under Test

Equipment : GAMECUBE 2.4G Wireless Controller
Trade Name : Hip Gear

Model No. : LM610

FCCID : RNIC348610-H

Power Supply Type :DC 6V

SPORTON International Inc. FCC ID. RNIC348610-H

TEL : 886-2-2696-2468 Page No. :20f97
FAX: 886-2-2696-2255 Issued Date :June 18, 2004
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1.4. Feature of Equipment under Test

Product Feature & Specification
1. Type of Modulation GFSK
2. Frequency Band 2.400GHz ~ 2.4835GHz
3. Carrier Frequency of each channel 2402MHz+n*MHz, n=0 ~ 79
4. Bandwidth of each channel 1MHz
5.  Maximum Output Power to Antenna 4.82 dBm
6. IF & L.O.frequency N/A
7. Type of Antenna Connector On Board Antenna
8. Antenna Type PCB antenna
9. Antenna Gain -3 dBi
10. Function Type Transmitter [Transceiver V
11. Power Rating (DC/AC , Voltage) Host: DC 5V/3.5 V, Device: DC 4.4~6.0 V
12. Temperature Range (Operating) 0°C to + 50°C

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. RNIC348610-H
Page No. :30f 97
Issued Date :June 18, 2004




FCC TEST REPORT Report No. : F460202-A

2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2001 and configuration
operated in a manner, which tended to maximize its emission characteristics in a typical application.
The complete test system included JVC TV EUT for EMI test.

The following test modes were tested for conduction test:
Mode 1: Operating
d. The following test modes were tested for radiation test:
Mode 1: Host TX 2402MHz (CHOO0)
Mode 2: Host TX 2441MHz (CH39)
Mode 3: Host TX 2480MHz (CH78)
Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000MHz.

o

2.2. Description of Test System

ltem Asset Model Name Power Cord S/N

1. TV (JVC) TM-1700PN N/A SP0020
SPORTON International Inc. FCC ID. RNIC348610-H
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2.3. Connection Diagram of Test System

N

N

Adaptor

Came Cube

EUT

EUT
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3. Operation of Equipment under Test

The EUT is in Firmware controlled by Host (Transceiver).
There is no other test software in the testing.

SPORTON International Inc. FCC ID. RNIC348610-H
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4. General Information of Test
Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,

41.

4.2,

43.

44,

4.5.

Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.

TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO3-HY

Test Voltage

110V/60Hz

Standard for Methods of Measurement

ANSI C63.4-2001

Test in Compliance with

47 CFR Part 15 Subpart C

Frequency Range Investigated
Conduction: from 150 KHz to 30 MHz
Radiation: from 30 MHz to 25000MHz
Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. FCC ID.
TEL : 886-2-2696-2468 Page No.
FAX : 886-2-2696-2255 Issued Date

RNIC348610-H
17 of 97
:June 18, 2004
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.247(a)(1) [Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass

15.247(a)(1)(iii) [INumber of Hopping Frequency Used Pass

Dwell Time of Each Frequency within a 30 Second

15.247(a)(1)(iii) _ Pass
Period
15.247(b)(1) |Output Power Pass
15.247(c) |100KHz Bandwidth of Frequency Band Edges Pass
15.207 Conducted Emission Pass
15.209 Radiated Emission Pass
15.203
Antenna Requirement Pass
15.247(B)(4)
1.1307
RF Exposure Pass
2.1091
SPORTON International Inc. FCC ID. RNIC348610-H
TEL : 886-2-2696-2468 Page No.  :80f97
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5.2. Hopping Channel Separation
5.2.1. Measuring Instruments :

As described in chapter 8 of this test report.

5.2.2. Test Procedure :

1. The transmitter output was connected to the spectrum analyze directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout :

EUT Spectrum
Analyzer

5.2.4. Test Result : The spectrum analyzer plots are attached as below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Hopping Channel

Channel Frequency Separation Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 0.990 0.96 Mode 1
39 2441 1.010 0.97 Mode 2
78 2480 1.000 0.99 Mode 3

Remark: Limit is the greater one of 25kHz or the 20dB bandwidth of the hopping channel.

SPORTON International Inc. FCC ID. RNIC348610-H
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5.2.5 Hopping Channel Separation
Mode 1: CHO00 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.3. Number of Hopping Frequency
5.3.1. Measuring Instruments :

As described in chapter 8 of this test report.

5.3.2. Test Procedure :

1. The transmitter output was connected to the spectrum analyze directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.3.3. Test Setup Layout :

EUT Spectrum
Analyzer
5.3.4. Test Result : See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 53%
Number of Hopping Frequency Limits
(Channel) (Channel)
79 75
SPORTON International Inc. FCC ID. RNIC348610-H
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5.3.5 Number of Hopping Frequency
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5.4 Hopping Channel Bandwidth
5.4.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.4.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the frequency range where the power is higher than

peak power minus 20dB.

5.4.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.4.4 Test Result : See spectrum analyzer plots below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 0.960 1.0 Mode 1
39 2441 0.970 1.0 Mode 2
78 2480 0.990 1.0 Mode 3
SPORTON International Inc. FCC ID. RNIC348610-H
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5.4.5 Hopping Channel Bandwidth
Mode 1: CHO0 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.5 Dwell Time of Each Frequency within a 30 Seconds Period

5.5.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.5.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
Set RBW of spectrum analyzer to 1MHz and VBW to 1MHz.

3. Set the center frequency on any frequency would be measured and set the frequency span to zero

span.

4. The calculate =0.4*79*((1/0.12)/80) * t (t = the time duration of one single pulse )

5.5.3 Test Setup Layout :

EUT Spectrum
Analyzer
5.5.4 Test Result : See spectrum analyzer plots below
Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%
Channel Frequency Dwell Time Limits Plot
(MHz) (s) (s) Ref. No.
00 2402 0.002238333 04 Mode 1
39 2441 0.002238333 0.4 Mode 2
78 2480 0.00237 04 Mode 3
SPORTON International Inc. FCC ID. RNIC348610-H
TEL : 886-2-2696-2468 Page No.  :19of 97
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5.5.5 Dwell Time of Each Frequency
Mode 1: CHO0 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.6 Output Power

5.6.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.6.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer directly.

2. The center frequency of the spectrum analyzer was set to the fundamental frequency and set RBW to
3MHz and VBW to 3MHz.

5.6.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.6.4 Test Result : See spectrum analyzer plots below
Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Channel Frequency Measured Output Power Limits Plot
(MHz) (dBm) (Watt/dBm ) Ref. No.
00 2402 4.82 1W/30 dBm Mode 1
39 2441 4.76 1W/30 dBm Mode 2
78 2480 4.26 1W/30 dBm Mode 3
SPORTON International Inc. FCC ID. RNIC348610-H
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5.6.5 Output Power
Mode 1: CHO0 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.7 100KHz Bandwidth of Frequency Band Edges

5.7.1 Measuring Instruments :

As described in chapter 10 of this test report.

5.7.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.
5.7.3 Test Result :

Test Mode: Mode 1 and Mode 3
Temperature: 26°C
Relative Humidity: 53%

Test Result in lower band (Channel 00) : PASS

Test Result in higher band(Channel 78) : PASS
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5.7.4 Note on Band edge Emission

The band edge emission shows 30.54 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.390GHz).
The band edge emission shows 34.27 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.4835GHz)

The emission of The maximum
) carrier power Frequency [field strength in|  Limit Margin | Remark
Channel | Polarity strength band edge Result
(dB ¢ Vim) (GHz) (dBpVim) |(dByV/im)| (dB)

H 88.88 2.39944 58.34 74 -15.66 Peak Pass

00 H 66.68 2.39944 36.14 54 -17.86 | Average | Pass
\Y, 95.57 2.39944 65.03 74 -8.97 Peak Pass

\ 72.63 2.39944 42.09 54 -11.91 | Average | Pass

H 90.47 2.4835 56.2 74 -17.8 Peak Pass

78 H 69.17 2.4835 34.9 54 -19.1 Average Pass
\Y, 91.57 2.4835 57.3 74 -16.7 Peak Pass

\ 70.4 2.4835 36.13 54 -17.87 | Average | Pass

sk Remark: The data above can refer to radiated emission in section 5.9.

SPORTON International Inc. FCC ID. RNIC348610-H
TEL : 886-2-2696-2468 Page No. 128 of 97
FAX : 886-2-2696-2255 Issued Date :June 18, 2004



FCC TEST REPORT

Report No

. : F460202-A

5.7.5 Frequency Band Edge

Mode 1: CHO0 (2402 MHz)
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Mode 3: CH78 (2480 MHz)
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5.8 Test of Conducted Emission

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and return leads
of the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

5.8.1 Major Measuring Instruments :

o Test Receiver (R&S ESCS 30)
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

5.8.2 Test Procedures :

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

Connect EUT to the power port of a line impedance stabilization network (LISN).

All the support units are connected to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

-~ ® o 0o T

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 KHz to 30 MHz was searched.

5 @

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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5.8.3 Test Result of Conducted Emission :

Test Mode: Mode 1

Frequency Range of Test: from 150KHz to 30 MHz
*  Temperature: 26°C

Relative Humidity: 53%

Test Date: June 15, 2004

I The test that passed at the minimum margin was marked by a frame in the following data

Level (dBul¥)
80

Date: 2004-06-15 Time: 02:02:44

CHSWCCLCISPR-B

CHSWCCLCISPR -B AV

\

40
l]l].15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite CCO0L-HY
Condition - CNENCCICIZFR-B 2003 2001002 LINE
EUT 124G HOPPING HORST
Power : 120Wae/50Hz
Model :LMal0
Memo : Hormal Mode
: Power Level
: Power-4dB
Ower Limir Fead Probe Cable
Freq Lewvel Limit Line Lewel Factor Losz Femark
MH= dBuy dE dBu¥y dBuy dE dE
I 0.234 30.22 -32.058 6£2.30 30,11 0.10 0.01 QF
2 0,234 9.41 -42.89 52.30 9.30 0.10 0.01 Awverage
3 0.282 39.41 -21.33 60.74 39.Z25 0.10 0.03 OF
4 0.282 34.25 -16.49 50,74 34.12 0.10 0.03 Awverage
5 0,566 26.89 -29.11 55,00 26.72 0.10 0.07 Qe
6 0.566 22.44 -23.56 46.00 22.27 0.10 0.07 Awerage
7 Z2.757 45.53 -10.47 56.00 45,34 0,10 0.08 QOF
[= 2.757 45,12 -0.858 46.00 44,93 0.10 0.08 Average
9 3.180 45.05 -7.95 55.00 47.86 0.10 0.o08 OF
10 3.180 42.55 -3.42 46,00 42,39 0.10 0.09 Awverage
11 10,563 14.84 -45.16 60,00 14.49 0. 20 0.15 QF
1z 10. 563 9.50 -40.50 50.00 9.15 0.20 0.15 Awerage
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a8 Level (dBuW) Date: 2004-06-15 Time: 02:08:55
\ CHSWCCHCISPR-B
|
T CHSWCCLCISPR -B AV
a0 ]
(e
I
||L ”F‘
. 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite CCO0L-HY
Condition - CHENCCLCIEPR-B 2003 20010028 NEUTEAL
EUT -2 4G HOPPING HORT

Power  120Vae/50Hz
Model :LMal0
Memo : Normal Mode
: Poweer Level
:Powrer-4dB
Owver Limit Fead PFrobe Cable

Freq Lewvel Limit Line Lewel Factor Losz Remark

MH= dEuV dE dEuV dEuV dE dE
1 0.210 45.34 -17.87 63.21 45.24 0.10 0.00 QF
2 0.2l0 43.83 -9.38 53.21 43.73 0.10 0.00 Average
3 0.281 39.53 -2Z1.26 60.79 39.40 0.10  0.03 QF
4 0.281 32.71 -18.08 50.79 32.58  0.10 0.03 Average
5 0.352 33.15 -25.77 58.92 33.00 0.10 0.05 QP
& 0.352 29.658 -19.24 4§.92 29.53% 0.10 0.05 iverage
7 0.493 37.32 -18.79 56.11 37.16 0.10 0.06 QF
g 0.493 22.98 -23.13 46.11 22.82 0.10 0.06 Average
9 5.180 42.15 -3.85 46.00 41.8%9 0.17 0.09 iverage
10 .10 4§.82 -7.16 56.00 48.56  0.17  0.09 QF
11 11.504 21.78 -38.22 60.00 21.39 0.23  0.16 QP
1z 11.504 15.76 -34.24 50.00 15.37  0.23  0.16 Awerage
I'r""';/;
Test Engineer: v
Jay
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5.9 Test of Radiated Emission

Radiated emissions from 30 MHz to 26.5 GHz were measured according to the methods defined in ANSI
C63.4-2001. The EUT was placed on a nonmetallic stand, 0.8 meter above the ground plane, as shown in
section 5.9.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

5.9.1 Major Measuring Instruments

® Amplifier (MITEQ AFS44)
RF Gain 40 dB
Signal Input 100 MHz to 26.5 GHz
® Amplifier (HP 8447D)
RF Gain 30 dB
Signal Input 100 kHz to 1.3 GHz
@ Spectrum analyzer (R&S FSP40)
Attenuation 10 dB
Start Frequency 1 GHz
Stop Frequency 24 GHz
Resolution Bandwidth 1 MHz
Video Bandwidth 1 MHz
Signal Input 9 kHz to 40 GHz
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5.9.2 Test Procedures

1.

The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be repeated
one by one using the quasi-peak method and reported.
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5.9.3 Typical Test Setup Layout of Radiated Emission

?nna

Equipment under Test

[ ] .
7|V & Testdistance ——>

0.8 M

Ground Plane
y \

TurnTable

Receiver
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5.9.4 Test Result of Radiated Emission

Test Mode: Mode 1

Test Distance: 3 m

Temperature: 26°C

Relative Humidity: 53%

Test Date: June 15, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

& Level {dBu¥/mj) Date: 2004-06-12 Time: 02:09:05
FCC CLASS-B
f -6dB
|
30
2 3

WWW“

-20

30 64, 98. 132. 166. 200
Frequency {(MHz)
Site c03CHO3-HY
Conditton ; FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT : 2.4G Hopping Host
Fower  : 120Vi60Hz
Memoa -LMaln
:Host TX 2402MHz (CH:.00)
Ower Limit Bead Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MH= dBuW/m dE dBuW/m dBEul’ dE dE dE CIL deg
1 45150 1&.8& -232.1% 40.00 3415 10.47 0.21 28.01 Peak s ==
z 1z7.750 Z0O.EE -E2.95 43.E50 36.5% 11.19 0.1 2z7.84 Peak L SR
3 1%2._.180 1%.9& -E3.58 43.50 32.30 1l4.6Z2 0.71 z7.71 Peak e ek
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& Lewvel (dBuv/m) Date: 2004-06-12 Time: 02:51:44
FCC CLASS-B
H6dB
)
=1
3
10 1 2

LI TRTIRRTY W VSO THRSVE =

200 360. 520. 6&0. §40. 1000
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT : 2.4G Hopping Host
Fower  : 120Wi60Hz
Memo - LMal0
:Host T 24020 Hz (CH:00)
Ower Limit Bead Probe Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Loszs Factor Bemark Pos Pos
MH= dBuW./m dE dBulW,m dBuly dB dB dB Ccm deg
1 F3&.800 Z9.29 -15.71 45.00 40.5F 1E_1& 1.0 z7.48 FPeak i ===
z 43Z.800 29.10 -16.90 4£.00 39.61 16.25 1.3% Z8.09 Peak == -—=
3 Q?z.800 20.0z2 -Z3.98 L4 00 324383 EZZ_0Z2 1.85 z28.23 Peak g ik
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& Level (dBuVim) Date: 2004-06-12 Time: 02:04:24
FCC CLASS-B
| -6db
I
30

WMMWM

30 64, 98. 132, 166. 200
Frequency {(MHz)
Site c03CHODZ-HY
Condition : FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT : 2.4G Hopping Host

Power  : 120%/60Hz
Memo LIa10
:Host TX 2402MHz (CH:.00)

Ower Limit Bead Probe Cable Preanp Ant Table

Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos=s Pos

MH= dBuW/m dE dBuW/m dBEul’ dE dE dE CIL deg

1 46_gE0 ZZ.45F -17_85 40.00 2%.80 10.40 0.26 2Z8.01 Peak i S5

z 7l.140 128.41 -Z1.5% 40.00 27.03 8.95 0.3% 27.96 Peak L SR

3 1%4_390 15.10 -E8.40 43.50 Z7.3E 1l4.67 0.8z 27.71 Peak e ek
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o LEVE! (dBUVIm) Date: 2004-06-12 Time: 02:54:33
FCC CLASS-B.
L6dB
I# al il
e
1 2 3

’ AT TR e 1

200 360. 520. 6&0. §40. 1000
Frequency (MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m LOG-9111-221 VERTICAL
EUT : 2.4G Hopping Host
Fower  : 120Vi60Hz
Memoa -LMaln
:Host TX 2402MHz (CH:.00)
Ower Limit Bead Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos=s Pos
MH= dBuW/m dE dBuW/m dBEul’ dE dE dE CIL deg
1 44L_&00 20.96 -15.04 45.00 41 42 16.44 1.21 28.Z1 Peak s ==
z EOO.0oo  20.35 -15.65 4£.00 40.34 17.35 1.36 28.70 Peak L SR
3 9E7.600 30.Z4 -15.76 45.00 34.3% Z1.90 1.59 z8.Z4 Peak e ek
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o Level (dBuv/m}) Date: 2004-06-10 Time: 21:37:03
3
FCC CLASS-B
-6dB
54 FCC CLASS-B-AV
7 g -6dB
L 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site c03CHO3-HY
Condition - FCC CLASS-B 3m HORN-ANT-6821 HORIZONTAL
EUT : 2.4G Hopping Host
Fower  120V/60Hz
Memo - LMIA10
“Host TH 2402MHz (CH:00)
Ower Limit Bead Probe Cable Preamp int. Table
Freq Lewvel Limit Line Lewel Factor Los= Factor Bemark Po=s Pos=
MH= JdBuY/m dE dBulW,/m dABuy dE dB dE fad i} deg
1 2220.000 El.22 -Zz. 7z 74.00 EZ.56 Z8.14 l1.72 41.14 Peak 100 147
z £390.000 30.91 -Z3.0% E54.00 4Z.1% Z8.14 1.7 41.14 Awerage 100a 147
3 ¥ E404_.000 858.883 loo.lg zg8.1% 1.73 41.15 Peak 100 1t&
4 X E404_000 E&.68 TT.RE E8.1% 1.73% 41.15 Average 100 1&&
L 484 _ 000 Z2E_13 -31.87 54 00 323 1E Z8.39 1.8z 41_Z0 Awverage 100 147
& Zdg84_ 000 2e.78 -27.Zz 74,00 47.77 Z8.39 l.8z 41.20 Peak 100 147
? Zede_ 000 45 26 -Z27.74 74,00 Ee.&5E Z2.95 l1.96 41.20 Peak it Sk
2 ZgLt4.000 46,87 -Z7.33 74.00 E&_E3 Z9.89 1.9 41_Z0 Peak T e

Remark: The “X” represent a fundamental frequency.
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Level (dBuv/m) Date: 2004-06-10 Time: 21:44:58

FCC CLASS-B
-6dB

FCC CLASS-B-AV
1 5 -bdB

JMLWMNWWW

54

0 3000 3400. 3500, 4200, 4600, 5000
Frequency (MHz)
Site S03CHOS-HY
Condition : FOC CLASS-B 3m HORM-ANT-6821 HORIZONTAL
EUT : 2.4G Hopping Host
Fower  :120W/60Hz
Ilema - LIIaln
*Host T 24020 Hz (CH:00)
Ower Limit Bead Probe Cable Preamp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBuW/m dE dBuW/m dBulf dE dE dE cm deqg

J 30eg. 000 47.07 -26.93 7400 55,97 30,39 1.93 41.2Z Peak e St
z 4304 000 46,15 -27.85 74,00 Sz.90 33.1%9 2.40 d4Z.34 Peak iy =l
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i Level {dBu¥/m} Date: 2004-06-10 Time: 21:46:08

FCC CLASS-B
-6dB

FCC CLASS-B-AY

u -6dB
1
I Py W N T Ty R e e T o L W ot s Al e . s S
g 5000 5400. 5800, 6200, G600, 7000
Frequency (MHz)
Site C03CHO3-HY
Condition : FOC CLASS-B 3m HORM-ANT-6821 HORIZONTAL
EUT : 2.4C Hopping Host
Power  : 1200W/60Hz
Ilerno :Lhdalo
*Host T 2402MHz (CH:00)
Ower Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos
MHz dBul,/m dE dBEuW/m dBul dE dE dE cm deg

1 E300_000 43 23 -30_77 74.00 48_ 35 34_60 Z2.97 43 30 Peak == ===
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